
E-1 ffifûf;g,Ë.Æ cnnNKcAsË AssY

j

*i
I

1o--*--€D

r\..
ï- \.
I

'l?-

ê-.*-*-ro
&

,Ë-,,
\\
\o*_,

ryI
r.d"""'r, ---2

,,j-."..._,
g|i!-1

Id PartNo PartNarne Descti nt i on Ouantitv Ord Qtv
801-1 1 I 1 15-40710-0001 Èt :iH4H I M10x1. 25x15rnm Drain plue M10x1.25x1Smm 2
LU L-Z i1116-40710-0001 10.1X 15.3X2 Washer @I2X. O20X2 I
UUl-3 1 1 120-407 10-0002 011 sea1, crankshaft 1

801-4 11110-42310-0030 Crankcase 1

tuI-b 27 400-407 10-0002 t)L'{fr4ËMâ*rH"È 0i1 sensor 1

bul-6 T 1 52-0004 5789 M6x Bolt M6x14mm 2
E0 l-7 26113-40710-0001 t4li 6. 7mmxlZ. Smmxlmm }Yasher ,
tsu.t-u 25 I 00-407 1 0-0006 û Driven gear, regulator assy 2
EUI-9 T9 1 0-008 1 76 Bearing 6207 GB/T276 1

E0l-10 25 I 13-4081 0-000 I ,4ji Washer 2
bU I-I I 26111-40710-0001 iJËr8f*ft Reeulatine sway bar 1

E0r-tz 26112-40710-0001 lfr +€Htê SpLit pin 1

Page 1 de 13



E-2Ë*ûffiË,lg{+ GRANKcASE covËR A$sy

\*&* '
\-o

()"-,.fu'.s

frqr*a

*u

6

? t-*
P
1

È

ïd PartNo PartName Descritrti on 0rrant itv Ord Otv
802-0 I 15512-40710-000 I *nùn Rfistm (-) SeaL. diostick 2

802-02 1 56 1 0-4041 0-0006 tn.rÉ*18,14 Seal plue 1

E02-03 T151-0001 *êf+*ffiiùHtrcercts6r.a Bolt M8 X 32rnm 6

E02-04 1 I 120-407 10-0002 ffirfit#*frH{+r-) 0il seal, crankshaft 1

E02-05 1 121 1-40710-0020 ffihflfÉ# Crahkcase cover 1

E02-06 155 10-40410-0009 lFILIfrRqH'(+ Dipstick with seaL I
802-07 I 1 I 13-40710-0001 #4Éf€#È{ù6Ë Plh 2

802-08 T910-0081 MR.GB/T276 Bearins GB/T276 1

E02-09 I I 1 14-40710-0009 É4fiÆ+&H Gasket, crankcase 1

Page 2 de 13



E-3 €firJL 5ftri!#,Ë.Fr
CYL I NDER HEAD & CYL I NDER HEAD COVER ASSY

xSn<
1o

à 10

à

t ^"ftr
r{,Fr
r4-

11

1 -at
12

1

Td PartNo PartNarne Description 0uant i tv Ord Otv
803-1 Tl 52-0019

^ffil*= 
ffitRfâGB/T578g M6 X l2mm Bolt M6X 12 h

E03-2 12200-42330-000 1 5,fir*ÉrH.â Cylinder head cover Assy I
E03-3 19 143-A0710-0001 IfrNH Pioe of exhaust sas I
E03-4 12212-407).0-0003 -i'frrikffiffifiËt Gasket, cylinder head cover 1

803-5 121 18-40710-0003 r=1fiIJkûHt4M8 x 60 Bolt, cylinder head M8X60 4
E03-6 1 82 I 4-407 I 0-0002 fiFîEry9qqfiæM8 x 34 Stud of exhaust outlet M8*34 2

803-7 27 1 00-407 I 0-000 1 'Nlr.ætE"àF6îC Spark plue 1

E03-8 r2r00-40720-0007 a"ftL)<rHÈ Cylinder head Assy 1

803-9 12 120-42310-0001 aftL*ffi*twtHI+ Gasket, cylinder head 1

E03-10 121 17-40710-0001 -T,trIjkË4r+'Ho10x16 Set pinô10X16 t
E03-1 1 17218-42013-0002 iËîtrxrik[RTâM6 x 109 Stud of exhaust outlet MOX109 2

803-12 t9 121-407 10-0007 l- +[tH (-) Lead wind cover 1

Page 3 de 13



a-4&$t)Ésittr +ffifi,Ë.fr
CRANKSHAFT. P ISTON, CONNËCI I I'IO&BALANCING SHAFT

v *-ô

7

,2*0

,-w
,--t
,-{)

r.fl, t
-a

i
1

Td PartNo PnrtNnrne Descti ot i on Ouantitv Ord Ot.v

E04-1 13120-A0710-0007 &lfTtïl+ Cnnnpct rod assv 1

E04-2 1 33 1 3-407 1 0-000 1 iÉ#4H+8ffi Plston oin circlio 2

E04-3 1 3312-A0710-000 I YÉæfH PJston nin I
804-4 1331 1-42310-0003 tÉx Pl stntr 1

E04-5 I 3400-42310-0002 ffi#frtHè Piston rinE set I
E04-6 13112-40710-0001 +lEtfiË l{nodrrrff kev 1

804-7 1 31 10-42310-0046 ffiffiqtrt+ Ctnrrkshaff assv 1

Page 4 de 13



E-5 È$È*û *gB!Eâ Eil t&HtBâ
COl\ilBINATION OFCAII SHAFlû VATVE ROCKER

,^5 +nt

i7 T

*a
-{ 11

11( I
c

'{
4

B

Id PartNo PartName Descti trti on Ouan t i t-v Ord Otv
E05-1 143 10-40730-0001 -l, t JTHËrËadrË.â Vnlve ronker âssv 2

805-2 14314-407 I 0-0001 îl-ltB]lHrô'trf,#Ë Lock nut 2

E05-3 14312-407 l0-000 1 T#H+ÉÆfH Sleeve I
E05-4 1431 l-407 10-000 I îIITHH Valve rocker 2

805-5 I 43 1 3-407 1 0-000 1 -1lltF]tHrôrf,#râ ust 1t for valve ,
805-6 t4220-40710-0001 TEH-+*'H4+ Pusher suide ,
E05-7 142 10-40710-0001 ffifrTrH4+ Pusher
E05-8 14315-A0720-000 1 fi!fi 'appet 1

805-9 I 4l 00-40720-0005 iJPâ+H1Ëgd'8,â Camshaft Assy I
805-12 14414-407 10-000 1 îl-l5+Ë Va1ve spring 2

E05-13 14418-40720-000 1 îl-lfj[tê ve c 201 4
805-14 I 4420-89 1 30-000 I I5tfrHtHf+ ve stem o sea er 20 2

E05-10 1441 1-40720-0001 iû-111 Ihtake valve 1

E05-1 I 14412-40720-0001 fiFr l"l Exhaust valve (after 2015) 1

Page 5 de 13



E-ô ,1{iÉf,$-Ë.d CARBURETOR ASSY

"9

Td PartNo PartNartre Descript ion Ouant i tv Ord Qtv
E06-1 16100-40720-006 1 4[ruà*,Ë.F[ Carburetor Assy 1

806-2 16244-40720-0001 ËFËruH \train nozzle 1

806-3 16243-40720-000 I ÈEffi'É71 Main jet 1

E06-4 16363-40810-000 1 ,il,,ùfi+sl+++,hfi Srrri tnh of nnrhrrretor 1

806-5 17113-40610-0001 ëiÆâs4jî Alr cleaner sasket 1

806-6 16113-40710-0001 ,fttÉâs4li Carbufetor sasket 1

E06-7 16120-40710-0001 I.("rÊ##W&tH4+ Connecting block 1

806-8 17219-40710-000 I rs€E4iî Inlet easket 1

Page 6 de 13



Ë*'r ffi*ffiseffi FUEI- TANtr ÂssY

t-' ?3-- Ë; i#t

4

r' -{t
r -{F

.É1O

'l* 14

Td PartNo PartName Descr'i ot i on Ouantitv Ord Otv
E07-1 T31 1-0002 Nut M6 t
807-2 16400-407 10-0030 Fuel tank cap assy 1

E07-3 166 10-407 t0-0008 Filter cup assy 1

807-4 165 10-40710-0238 ffi{frfgrE"4+ Fuel tank assy I
E07-6 1 6622-407 1 0-0003 ru€te( -) 8mm-1Omm Plpe clamp (1)8mm-1Omm o

807-7 I l5l3-42313-0002 Air connect pipe 1

E07-10 1 6622-407 10-00 1 0 I
E07- I 3 I 6622-407 1 0-00 I 3 1

E07-14 16622-40710-0014 1

E07-9 12158-40710-0002 t5ffii*€ InsuLation sleeve I
807-10 T152-0030 789 x Bolt M6x30 1

807-1 1 1 6630-407 I 0-000 i HtHEj trtH4+ Fuel connector assy 1

807-t2 I 662 l-407 10-0035 Fuel outlet pipe (1) I

Page 7 de 13



Ê-r *qs,ïËss ËÀltÊR AssY

T

s

t-.' "'-l **{t

'-o â...,.--s

*. s

Td PartNo PartName besctl tt i on Ouant i tv Ord Otv
E08-1 17100-40710-0037 Tffiâ#,É.FE Alf cleaner assy 1

E08-3 171 12-40710-0001 âffiâFffi Alr cleaner cover 1

E08-4 T350-0002 MY,,ûR&GB/162 I{l ns nrrt 2

E08-5 1 7 120-407 10-000 I 2rffiàËffi;i5rË.,1+ Filter element 1

808-6 17121-40710-0001 â*sâs4ffi I{asher I
808-7 17129-40710-0001 riffiâsffiff H Seal, air cleaner I
808-8 r 7200-407 I 0-000 I 1#nÊtHè Air cleaner housins I
808-9 T3 1 1-0002 xffitx! ffiilRËGB/T6177. i M6 Nut M6 2

Page 8 de 13



€*? iHËtrffif* ilUËFLËR

', ....'.. "}

j"!

d.u
{s-o"f

ii
ts

ïd PnrtNo PartNatre Deecrlot ion Ouantitv Ord Otv
E09-1 18000-407 13-0028 iHFâS,Ë.F[ Exhaust muffler assv I
809-2 I 82 I 5-407 1 0-0003 fiF--.tr4,ti 0asket. exhaust I
809-3 T44t-000 I EÉffi4ffiIGB/T93 O8 Sbrine washer 2

809-4 T310-0001 xÆ4HrilGB/T6170 M8 Nut M8 o

Page 9 de 13



E-10 E)+Ër''rtll{+ REcorL STARtER

'to

{
2
I

I
I

\
e.--12 Tç

I
I

10 î ..r{-7 i

6

d,":..:.:....s

('-"o
5..............$

Jt--1
ê-^^io
j-t

Td PartNo PartName Descriot ion 0uanti tv Ord Otv
810-1 23100-40722-000r F.isfrEa#Ë,Ë.Fr Recoil starter assy
Et0-2 23200-A0721-0007 F.tfrffiûA*r\â RecoiI starter 1

E10-3 23230-407 12-0007 t-v*lHI# Pulline handle assy 1

E10-4 23224-407 t0-0001 tri+ruAr+SrE â+#ûHfâ M6x16mrn BoIt M6x16 e

E10-5 23226-h07 t0-0001 Y4 06 Washer 6 3

E10-6 19300-407 10-000 1 ffi+ÉîE,UIJïF.Æ+*rHà Side p1ate, crankcase I
E10-7 T1 52-0033 x Æ % Ë H 4ffi reGB / T 57 89ltt6 x 22 Bolt 1il6x22 I
810-8 1931 3-407 l0-000 I T+æ,H lYlre grommet 1

El0-9 23260-4071 0-000 1 Riry[ÉËlrEâ Space ring, recoil starter I
E10-10 T152-0019

^Æ 
r* =mfÆTâGB/T5789 M6 x 12 tsolt Mti X 12 4

E10-1 I 1921 l-40725-0001 /rtÆë Fan hood assy 1

810-12 27300-40721-0001 'TEN]+*.'Hà Motor switch assv

Paee 10 de 13



E-1 1 1ËJi*râfÊ!,#tfr, REûULAT lNû 0oNTR0LSYSTEM

0--...'8

{---r
5

1

3 ,F
I

2

,s

F

Id PartNo PartName Descti ot I on Ouant-i t-v Ord Otv
E1 1-1 T1 52-0033 xffiiT = trJURfÊGB/T578g trll6x22nn Bo1t. 't116x2.2. 1

E7t-2 T152-0019
^ÆfâË 

ÉffiTÊGB/T5789 M6x12nm Bolt M6x12 o

El 1-3 26200-407 10-0040 1tuer'Æ28È ResulatinE frame assv 1

E1 1-4 261 17-40710-0001 €4rdFË Ba.ck snrins 1

E1 1-5 261 18-40710-0001 îtritËiEiBË Fine resulatins sorins 1

E1 1-6 261 15-40710-0001 irôrETùfF Pul 'l 1ns rod 1

E1 l-7 261 t6-A0710-0001 tËiAH'FlÉl4lRfâ M6x2lnm Lock bolt 1

El l-8 T3 1 1-0002

^ÆË*m&HÈGB/T6177. 
1 M6 Nut M6 I

E1 1-9 261 14-A07 10-000 1 ilËrAH Resulatine arm 1

Page 11 de 13



E*lâ T*#.S FLYITilg]EI.

T

t
1

i

*

F

Id PartNo PartName Desctittlon 0uantitv Ord Qtv
ETz.I 2331 7-40710-0001 [ry8[AÈ] Ml4x 1. 5 NUt MI4XI.J I
E12_2 23316-40710-0002 ilÈælæ Startine flanee 1

E12-3 191 I 1-407 10-000 1
-K*âfitÆ Fan 1

872-4 23300-40710-001 I $wzE"È Fl vwhee l a.ssv 1

Page 12 de 13



E-13 ,*^.rf m!g{+ tGN tT t0N c0 tr

\-,

\,

Id PartNo PartName Descriot ion Ouant i tv Ord Otv
b1 3-l 27200-407 10-000 1 ÈJkæ,wrïÈ | -) Ienition coil assy 1

t ts-z 27 220- 407 10-0001 Cap of spark plug assy 1

El3-3 T I 52-0033 xÆt*!ffitK; IGB/T5789 lll6x22 BoIt trll6x22 I

ÈA€Æ{S g"totr pârts for e-start

E-14 tllf.firgtJtÊtf{+ STARTING MOTOR ASSY

W $à:,
2

1

54

Page 13 de 13

Id Psr^tNn PnrtNarne Descr'i nt-i nn Orrnnti tv Ord Otv
Et4-l 23300-407 1 0-0006 \?è,'HÈ Flvwheel Assv (Electric Start) 1

EI4_2
241 oO-407 1 4-0002 ËdlÉ.fx St-af t-er 1

El4-3 241 45- A07 1 4-0001 Ræ,Tft l

814-4 24 1 30-A07 I 4-000 1 #,H,&,W4H1+ CharEe Coi I 1

814-5 1 9300-A071 4-000 1 #+ÉfÊ,f[rlfF,t+ÆtHà 1

E14-6 24200-A07t4-0001 Start Control Box 1


